
76 Full text free online at www.australianprescriber.com

VOLUME 37 : NUMBER 3 : JUNE 2014

Anaphylaxis and anaesthesia

Conflict of interest

Editor, – Given what we know about the effects 
of conflicts with the pharmaceutical industry and 
medical practice, it is simply no longer acceptable 
to have significant conflicts of interest and provide 
meaningful information on the benefits and harms 
of medicines, especially psychiatric medicines. There 
is a scholarly review of this issue by the co-founder 
of the Cochrane Collaboration and co-author of the 
CONSORT guidelines.1

Some articles in Australian Prescriber are written 
by authors who have received payments from the 
pharmaceutical industry. Your publication – and NPS 
MedicineWise – risks losing its stature if it continues 
publishing reviews by extensively conflicted authors.

Robert Purssey
Psychiatrist  
Brisbane 
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The Editorial Executive Committee of Australian 
Prescriber comments: 

The Editorial Executive Committee thanks 
Dr Purssey for raising the topic of conflict of 

interest. This topic is of particular importance to 

organisations that produce independent drug 
information.1

There are several ways that conflict of interest 
is dealt with in Australian Prescriber. All authors 
and referees are asked to declare any conflicts of 
interest. The members of the Editorial Committee 
also have to declare any conflicts of interest and 
they provide an annual statement of their interests 
to NPS MedicineWise, the publisher of Australian 
Prescriber.

The Editorial Committee does not automatically 
reject articles written by authors who declare a 
conflict of interest. Many clinicians have received 
support from the pharmaceutical industry to 
conduct clinical trials. While this may raise the 
risk of bias, the Editorial Committee believes this 
can be managed during the editorial process. All 
articles and editorials are peer-reviewed not only 
externally, but also by each member of the Editorial 
Committee. Usually extensive changes are made 
to articles submitted to Australian Prescriber. The 
Editorial Committee is confident that this process 
reduces the risk of the published version of a paper 
being biased by a conflict of interest.
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Letters to the Editor

The Editorial Executive 
Committee welcomes letters, 
which should be less than 250 
words. Before a decision to 
publish is made, letters which 
refer to a published article 
may be sent to the author 
for a response. Any letter 
may be sent to an expert for 
comment. When letters are 
published, they are usually 
accompanied in the same 
issue by their responses or 
comments. The Committee 
screens out discourteous, 
inaccurate or libellous 
statements. The letters are 
sub-edited before publication. 
Authors are required to declare 
any conflicts of interest. The 
Committee's decision on 
publication is final.
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EDITORIAL

Anaphylaxis 
Emergency management for health professionals [wall chart]

Available online:  
www.australianprescriber.com/magazine/34/4/artid/1210

Large A3-sized laminated wall charts for display:  
Phone	 02 6241 6044 
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Clinical features
Any acute onset of hypotension or 
bronchospasm or upper airway obstruction 
where anaphylaxis is considered possible, 
even if typical skin features are not present 

OR
Any acute onset illness with 
typical skin features (urticarial 
rash or erythema/flushing,  
and/or angioedema)

PLUS
Involvement of respiratory and/or 
cardiovascular and/or persistent 
severe gastrointestinal symptoms

1 Immediate action
•	 Remove allergen (if still present) 
•	 Call for assistance
•	 Lay patient flat. Do not allow them to stand or walk. If breathing is difficult allow them to sit.

  

2 Give INTRAMUSCULAR ADRENALINE into mid-lateral thigh without delay 
Adrenaline Dose Chart (1:1000 ampoules containing 1 mg adrenaline per 1 mL)

Age (years) Weight (kg) Adrenaline volume 1:1000
Autoinjectors

An adrenaline autoinjector (EpiPen or Anapen)  
may be used instead of an adrenaline ampoule  
and syringe

For children 10–20 kg (aged ~1–5 years) EpiPen 
Junior or Anapen Junior should be used

Instructions are on device label

<1 5–10 0.05–0.1 mL
1–2 10 0.1 mL
2–3 15 0.15 mL
4–6 20 0.2 mL
7–10 30 0.3 mL
10–12 40 0.4 mL

>12 and adult >50 0.5 mL

Repeat doses every 5 minutes as needed 
If multiple doses required or a severe reaction, consider adrenaline infusion if skills and equipment available (see section 5)

3 Call ambulance to transport patient if required

4 Supportive management 
When skills and equipment available:
•	 Monitor pulse, blood pressure, respiratory rate, pulse oximetry 
•	 Give high flow oxygen and airway support if needed
•	 Obtain intravenous access in adults and in hypotensive children
•	 If hypotensive, give intravenous normal saline (20 mL/kg rapidly) and consider additional wide bore intravenous access

For Additional measures see below

5 Additional measures
Adrenaline infusion
If inadequate response or deterioration, start an intravenous adrenaline infusion as follows:  
Give only in liaison with an emergency medicine/critical care specialist. Phone ……………………………………………………………………………………….…  
•	 Mix 1 mL of 1:1000 adrenaline in 1000 mL of normal saline
•	 Start infusion at ~5 mL/kg/hour (~0.1 microgram/kg/minute) 
•	 Titrate rate according to response 
•	 Monitor continuously

CAUTION – Intravenous boluses of adrenaline are not recommended due to the risk of cardiac arrhythmia

If adrenaline infusion is ineffective or unavailable, consider:  

For upper airway obstruction
•	 Nebulised adrenaline (5 mL i.e. 5 ampoules of 1:1000)
•	 Consider intubation if skills and equipment are available

For persistent hypotension/shock
•	 Give normal saline (maximum 50 mL/kg in the first 30 min) 
•	 In patients with cardiogenic shock (especially if taking beta blockers) consider an intravenous glucagon bolus of 1–2 mg in adults (in children:  

20–30 microgram/kg up to 1 mg). This may be repeated or followed by an infusion of 1–2 mg/hour in adults.
•	 In adults, selective vasoconstrictors metaraminol (2–10 mg) or vasopressin (10–40 units) only after advice from an emergency medicine/critical care 

specialist

For persistent wheeze
•	 Bronchodilators: Salbutamol 8–12 puffs of 100 microgram using a spacer or 5 mg salbutamol by nebuliser
•	 Oral prednisolone 1 mg/kg (maximum 50 mg) or intravenous hydrocortisone 5 mg/kg (maximum 200 mg) 

6 Observation 
Prolonged and biphasic reactions may occur 
Observe patient for at least 4 hours after last dose of 
adrenaline 
Observe longer (overnight) if patient: 
•	 had a severe reaction (hypotension or hypoxia) or 
•	 required repeated doses of adrenaline or
•	 has a history of asthma or protracted anaphylaxis or
•	 has other concomitant illness or
•	 lives alone or is remote from medical care

7 Follow-up treatment 
Antihistamines 

Antihistamines have no role in treating respiratory or cardiovascular symptoms of 
anaphylaxis. Oral non-sedating antihistamines may be given to treat itch and urticaria. 
Injectable promethazine should not be used in anaphylaxis as it can worsen hypotension 
and cause muscle necrosis.

Corticosteroids 
The role of corticosteroids is unknown. It is reasonable to prescribe a 2-day course of oral 
steroid (e.g. prednisolone 1 mg/kg, maximum 50 mg daily) to reduce the risk of symptom 
recurrence after a severe reaction or a reaction with marked or persistent wheeze. 

Adrenaline autoinjector 
Prescribe an autoinjector, pending specialist review. Train the patient in autoinjector use 
and give them an ASCIA Action Plan for Anaphylaxis (see Australasian Society of Clinical 
Immunology and Allergy website www.allergy.org.au) 

Allergy specialist referral
Refer patients with anaphylaxis for specialist review
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Postoperative pain management

Editor, – I am writing in response to the article by 
Dr Philip Corke (Aust Prescr 2013;36:202-5) in  
which he discussed practical issues to consider 
when prescribing perioperative analgesia. This 
included planning for longer-term post-discharge 
pain management in a succinct yet informative 
manner.

I am disappointed, however, that he did not deal 
with the disturbing trend of routine prescribing 
of pregabalin and oxycodone with naloxone 
controlled-release tablets by acute pain services in 
certain tertiary hospitals. 

Pregabalin is currently listed on the Pharmaceutical 
Benefits Scheme (PBS) under authority for 
‘refractory neuropathic pain not controlled by 
other drugs’ and as adjunctive therapy in adults 
with partial seizures. Dr Corke appears to imply 
that pregabalin should be used in patients having 
procedures with a high risk of neuropathic pain, 
or patients who are predisposed to chronic pain. 
However, in my personal experience there are many 
patients who have been started on pregabalin as 
part of a routine oral analgesic combination after 
patient-controlled opioid analgesia is stopped. 
Subsequent management (and cessation) of 
pregabalin is usually left to the surgical team who  
do not know why pregabalin was originally 
prescribed. If the low-risk patient is discharged 
with pregabalin, then it will perpetuate the myth 
amongst primary care providers that this drug can 
be used for chronic pain that is not neuropathic  
in nature.

There is only one brand of oxycodone in 
combination with naloxone in Australia. It is 
PBS-listed for moderate–severe chronic pain 
unresponsive to non-opioid analgesia. This drug 
is not considered in recent guidelines.1 The main 
incentive to prescribe this drug is to avoid opioid-
induced adverse effects, particularly constipation 
through naloxone as a competitive opioid 
antagonist at mu receptors in the gut wall. While 
the oxycodone component is believed to have 
bioequivalence with other single-drug sustained-
release oxycodone, the naloxone component is 
reported to have less than 3% oral bioavailability 
due to significant first-pass metabolism, although 
naloxone, more than oxycodone, appears to be 
affected more in patients with renal or hepatic 
impairment. 

NPS MedicineWise says that oxycodone with 
naloxone is ‘not indicated for acute pain’.2 However, 

the product information suggests otherwise as 
reproduced here:

Targin tablets are not recommended for 
immediate pre-operative use and post-
operative use for the first 24 hours after 
surgery. Depending on the type and extent of 
surgery, the anaesthetic procedure selected, 
other co-medication and the individual health 
status of the patient, the exact timing for 
initiating treatment with Targin tablets depends 
on a careful risk-benefit assessment for each 
individual patient.

I have also noticed an increasing trend by several 
hospital-based acute pain services to prescribe 
oxycodone with naloxone after patient-controlled 
analgesia is stopped, even to patients with no 
history of constipation. Similar to pregabalin, this 
off-label use is a source of dilemma for surgical 
teams.

The first submission of oxycodone with naloxone to 
the Pharmaceutical Benefits Advisory Committee 
was rejected on the basis of an uncertain and high 
cost-effectiveness ratio. Subsequent approval was 
only granted after revised economic modelling 
comparative with long-term use of oxycodone 
plus an over-the-counter laxative.3 Therefore it is 
uncertain if decision making to prescribe oxycodone 
with naloxone for postoperative patients with low 
risk of constipation is based on similarly vigorous 
harm–benefit assessment.

Shyan Goh
Locum orthopaedic surgeon 
Sydney
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Dr Corke, the author of the article, comments: 

Thank you for your observations on the 
postoperative use of pregabalin and 

oxycodone with naloxone. 

Two recent meta-analyses of acute postoperative 
pain management concluded that pain intensity 
is not reduced by pregabalin.1,2 There is a small 
reduction in 24-hour opioid consumption (10–15 mg).  
Postoperative vomiting is reduced, but this is only 
evident if prophylactic antiemetics are omitted. 
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Patients receiving pregabalin have a greater risk 
of developing adverse effects (visual disturbance, 
dizziness, sedation and headache). These effects 
are predictable given the relatively large doses of 
pregabalin required (225–300 mg) to achieve an 
opioid-sparing effect. 

On current evidence the routine use of pregabalin 
for acute pain is not supported. There may however 
be a role for pregabalin in patients who are receiving 
high doses of opioids preoperatively or are at risk 
of severe and prolonged postoperative pain where 
a neuropathic component is likely, such as post-
thoracotomy.3 

Oxycodone with naloxone may be useful in patients 
with chronic pain who develop opioid-induced 
constipation. It is not authorised for use in the 
management of acute pain. Constipation associated 
with opioid use in acute postoperative pain is 
usually managed with concurrent administration of 
laxatives. Unlike chronic pain, the dynamic nature 
of acute pain often necessitates breakthrough 
opioid analgesia, for example during periods of 
mobilisation and physiotherapy. This is usually 
managed with the immediate-release oxycodone 
as needed. In patients receiving oxycodone 
with naloxone, this additional opioid load may 
overwhelm the capacity of the naloxone to 
reduce opioid-induced constipation. Also, patients 
prescribed oxycodone with naloxone may not 
receive prophylactic laxatives or may think they are 

unnecessary and paradoxically may be at a greater 
risk of developing constipation. 

It is likely that the increased use of oxycodone with 
naloxone by ‘certain tertiary hospital’ acute pain 
services relates to its reduced potential for abuse and 
diversion compared with slow-release oxycodone 
alone. The naloxone component of the combination 
will cause withdrawal symptoms when injected and 
is not favoured by intravenous drug users.4

On discharge from hospital, patients and their 
GPs should receive a written summary of the 
postoperative pain medications and the planned 
weaning process. Patients who are discharged 
on complex analgesics (high-dose opioids and/or 
gabapentinoids) require review within 4–6 weeks  
in an acute-on-chronic pain clinic. The surgical team 
should not be responsible for the postoperative 
management of complex analgesic pain medications.
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